

SENSENG INTERNATIONAL TRADING CO.LIMITED-HONGKONG  
UNIT 10,15TH FLOOR,WAYSON COMMERCIAL BUILDING,28 CONNAUGHT ROAD WEST,HONGKONG

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : (A)Knitted fabric (and dye)

Sample Color : (A)Natural tender Yellow

Composition : (A)cotton/elastane

Country of Origin : China

Country of Destination : Europe,United States,Australia,Germany,Asia

Proposed Care Instruction : cold hand wash inside out separately, do not bleach or wring, dry flat in shade, do not tumble dry, do not dry clean.

Sample Receiving Date : Jan 31, 2023

Testing Period : Jan 31, 2023- Feb 27, 2023

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant

Signed for and on behalf of  
SGS-CSTC Standards Technical Services Co., Ltd. Nanjing Branch



Janice Xu (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

Test Result

**COMPONENT LIST / List of Materials**

Sample No.	Component No.	Description	Material	Color	Remark
A	1	Fabric	Natural Fiber	Natural tender Yellow	/

**Identification of index ingredient(s) in colorant ##**

Test Method: With reference to FZ/T 73065:2020. Analysis was conducted with HPLC-DAD-MSD.

Type of colourant	Result
Gardenia Yellow	1 Positive
<b>Conclusion</b>	Contains

Note: Positive = Sample contains index ingredient(s) of colourant listed in FZ/T 73065:2020 Table A.1.  
 Negative = No detection of index ingredient(s) of colourant listed in FZ/T 73065:2020 Table A.1.

**Client's Requirement: Positive**

Remark: Test was conducted as per client's request.

**##: This test was carried out by SGS-CSTC Hong Kong lab.**

\*\*\*End of Report\*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)